Protocol

Preterm labour with Intact Membranes

Definition

Labour is defined when the following are present:

· Regular uterine contractions resulting in cervical changes

· Cervical dilatation ( 3cm

· Presence of a show

Pre-term labour is defined as the onset of labour at a gestational age of ( 28 weeks and ( 36 weeks.

General considerations

1. All patients with a diagnosis or suspected diagnosis of pre-term labour should be investigated for underlying infection that can cause pre-term labour. Underlying infections should be treated appropriately. Patients with chorio-amnionitis should be delivered

2. In cases where the diagnosis is not clear, it is reasonable to assess the patient after 4 hours for cervical changes before commencement of tocolosis.

3. A significant number of patients with pre-term labour have sub-clinical chorio-amnionitis.

4. The patient should be allowed to deliver after one episode of tocolosis and administration of steroids.

Tocolosis

1. The aim of tocolosis is to gain time to administer steroids. Steroids given to the mother has been shown to be an effective intervention to ensure some protection to the premature neonate against the morbidity caused by prematurity.

2. Patients should be examined and assessed for contra-indications of the drugs to be used. Special caution to rule out underlying cardiac lesions before administering nifedipine or hexoprenaline.

3. Nifedipine is regarded as the drug of first choice, as it has been shown to be the most effective with the least side effects.

4. Hexoprenaline can cause pulmonary oedema and tachycardia.

5. Indomethazine in the recommended dose will not cause premature closure of the ductus arteriosus in fetuses ( 2 kg.

6. Atosiban is not yet registered for use in South Africa.

7. Tocolosis should be discontinued after 48 hours. Longer use has not been shown to be of benefit.

8. The following options are available:

	Drug
	Dose
	Route
	Duration

	Nifedipine
	10 mg stat

Repeat every 15 min X 3 prn then 20 mg 8 hourly 
	Orally. Capsules to be swallowed


	Max. 40 mg in first hour, then 8 hourly for 48 hrs

	Hexoprenaline
	10 ug stat over 20 min. Maintenance:

30 ug in 200 ml titrated against contractions and pulse rate
	Intravenously
	48 hrs

	Indomethazine
	100mg 12 hourly
	Rectally
	48 hrs


Antibiotics

1. The following antibiotics are recommended:

· Erythromycin 500 mg 6 hourly orally for 7 days.

Administration of steroids

1. The following options are available:

	Drug
	Dose 
	Route
	Duration

	Bethametasone
	24 mg 
	Intramuscularly
	Two divided doses over 48 hours

	Dexamethasone
	24 mg
	Intramuscularly
	Three divided doses over 48 hours


2. Weekly administration of steroids is not recommended, as it can be harmful to the patient with no proven benefit to the foetus.

3. Steroids do not increase maternal infectious morbidity and also do not obscure signs of maternal infection.
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